Copyright is owned by the Author of the thesis. Permission is given for
a copy to be downloaded by an individual for the purpose of research and
private study only. The thesis may not be reproduced elsewhere without
the permission of the Author.



MODELING AND MICROBIOLOGY OF A

NEW ZEALAND DAIRY INDUSTRY

ACTIVATED SLUDGE TREATMENT PLANT

A thesis presented in partial fulfillment of the requirements
for the degree of
Master of Environmental Engineering

at Massey University

Glenys Jane Rule
(nee Kerridge)

1997



ABSTRACT

An extended aeration activated sludge plant treating dairy factory wastewater was
studied. The effectiveness of organic and nutrient removal was investigated in

conjunction with the causes of existing foaming and bulking problems.
[...]
germicides, as well as for their detergent action. Alkyl ethoxylates, a class of
nonionic synthetic surfactants, are used widely in industrial cleaning operations. Long
acclimatization periods are required for their breakdown, and breakdown products
from the ethoxy chains can support the growth of Nocardia. Alkyl phenol
hydrophobes with either linear or branched alkyl groups can markedly retard
biodegradation. Highly branched hydrophobes increase biodegradation resistance.

(Goronszy, 1990).



Activated Sludge Modeling

The two major units involved in the activated sludge process are a biological reactor
where pollutants are degraded by bacteria. and a clarifier. to thicken the biomass for
recvcling to the aeration basin and to clarify the effluent.

Earlier modeling of the activated sludge processes began in the 1940s when Monod
(1949) proposed the empirical biological reaction equation for the microbial mass
growth. Many rate equations have been published since and Orhon and Soybay
(1989) presented a summary of these models. Most of the mathematical models for
activated sludge processes consider two major variables, the limiting substrate and the
microbial mass.

Biscogni and Lawrence (1971) developed a relationship between biological solids
retention time and the settling characteristic of non filamentous activated sludge. This
includes the issues of non filamentous bulking, deflocculation, and dispersed growth
or the presence of pin point floc. They discovered that for minimum solids to be lost
to effluent the sludge age value should be between 4 and 9 days and predict that
extended aeration units operating at 6-30 days sludge age will experience pin-point
floc, deflocculated particles and SVI about 100. At longer values of sludge age,
settling and bioflocculation is accompanied by an accumulation of polysaccharide
material.

Busby and Andrews (1975) modeled the activated sludge process by including more
than one complete-mix reactor, the contribution of the biomass to the effluent BOD
concentration, the performance of the clarifier, time varying inputs, and the Monod

expression instead of first order kinetics with respect to substrate concentration.

10



Manickam and Gaudy (1979) modeled the effect of recycle sludge concentration on
the ability of the system to accommodate shock loadings. They determined that shock
loadings (qualitative and quantitative) will have less effect on the effluent BOD if the
recycle solids concentration is increased.

Therien and Perdrieux (1981) characterized the carbon stream by utilising SOC
(soluble organic carbon) and SSOC (suspended solid organic carbon) instead of the
more conventional BOD, COD, and MLVSS. They discovered that SOC and SSOC
described the dynamic behavior of activated sludge adequately.

Clifft and Andrews (1981) modeled the dynamics of oxygen utilization in the
activated sludge process. They separated the removal of particulate and soluble
substrates and incorporated the concept of substrate storage by the floc to create a
model that predicted lag and dampening in oxygen utilization.

Benefield and Molz (1983) developed a model describing substrate removal, oxygen
utilisation, and biomass production. This work showed that floc behavior is an
important parameter to consider as well as microbial growth and storage. This model
was then extended (Benefield and Molz, 1984), a mathematical model that describes
organics removal, oxygen utilisation, ammonia-nitrogen removal, ortho-phosphate
removal, and biomass production. It successfully described the competition between
autotrophic nitrifying bacteria and heterotrophic bacteria for oxygen and ammonia-
nitrogen in activated sludge processes.

The IAWPRC Task Group published a general model for single sludge systems,
described in an abbreviated paper (Henze et al. 1987). This task force was set up to

review all existing models and to publish the simplest one to describe the realistic

11



performance of carbon oxidation, nitrification and denitrification in single sludge
systems.

Andrews (1991) provided a complete overview of historic and modern model
development of aerobic biological treatment processes. The model proposed by the
IAWPRC task group was described.

The ASIM programme (Activated Sludge simulation programme) allows for the
simulation of a variety of different biological wastewater treatment systems: activated
sludge systems with up to 6 different (aerobic, anoxic. anaerobic) reactors in series,
including return activated sludge and an internal recycle; batch reactors. thermostat
reactors etc. The software allows for the introduction of process control strategies
(simple proportional controllers) and dynamic simulation (variable loading,
temperature, aeration’s, sludge removal etc.). Examples of the applications of ASIM
are documented in the publication by Gujer and Henze, 1991.

ASIM was used in conjunction with Activated sludge Model No. 1 to effectively
model a New Zealand Dairy processing site extended aeration activated sludge plant
(Donkin and Kerridge, 1997). The results from that study form the basis of the
modeling reported in this thesis.

The IAWQ Task Group’s Activated Sludge Model No.2 (ASM2) was introduced by
Gujer et al. 1995. This improved on the Activated Sludge Model No. 1 (ASMI) by
including a term for phosphorus accumulating organisms in the biological phosphorus
removal processes. Application of the model with and without biological phosphorus
removal at thirteen full-scale wastewater treatment plants highlighted the ability of the
model to predict accurately nitrogen removal (Daigger and Nolasco, 1995). Results

suggest that more work is required for the effects of bioreactor configuration and

12



oxygen transfer system as well as the dynamic aspects of biological phosphorus
removal. Henze et al. (1995) described the characterization of biomass and
wastewater for use in the Activated Sludge Model No.2 and emphasized the need to
include phosphate accumulating organisms and storage compounds in the biomass
characterization.

Reichert er al. (1995) described the use of AQUASIM to estimate the parameters for
activated sludge models. The flexibility of the program to assess parameters and
combine several experiments with universal or experiment-specific parameters was
demonstrated.

The growth of floc forming and filamentous bacteria within activated sludge floc
particles was simulated under diffusion limited conditions (Takacs and Fleit, 1995).
This model successfully predicted the onset of bulking conditions while other models
that neglected diffusion limitations did not. Food to microorganism ratio bulking and
scumming in activated sludge plants with anoxic or anaerobic selectors was simulated
using a model incorporating surfactant and hydrophobic substrate concentrations
(Kappeler and Brodmann, 1995). The model predicted proliferation of low F/M
filaments during incomplete nitrification and that episodes with extended sludge
blankets in the secondary clarifiers negatively influence completely aerobic systems
but positively influence systems with predenitrification zones.

Donkin et al. described a non-linear least squares fit of data from a laboratory scale
activated sludge plant treating dairy factory wastewater. The coefficients obtained
were yield coefficients of 5=0.074 (s.e.=0.013) per day, and Y,=0.45 (s.e.=0.05)
mgVSS/mgCOD. The coefficients p,, and K, were unable to be obtained due to

errors in the effluent COD concentrations. Leonard (1995) has also determined

13



kinetics for a similar synthetic dairy factory wastewater and obtained a Yy of 0.68
mgCOD/mgCOD. p,,, of 1.15 per day. and K of 17g/m3. Orhon er al. 1993
measured the Kinetic coefficients of an integrated dairy factory wastewater, and
collected other studies of dairy factory waste kinetic coefficients. The results are

shown in Table 1.

Table 1. Studies of Dairy Factory Waste Kinetic Coefficients
Source H K, b Yy Comments
(day-1) [ (mgM) | (d-1) (mgVSS/mgCOoD)
Whey-washwater mixture il 100 0.22 (.44 Orhon et al., 1993
Cieneral discharge 33 74 0.32 041 Orhon et al 1993
Whey-process milk 374 257 0.19 0.538 Mayer et al. 1983
Dairy waste 0.6-2 5-33 0.48--0 68 l.eonard,
19931996
Process milk - 100 0.045 048 Archievala, 1981
Synthetic Milk - - 0.14 0.483 Hung. 1984

Clarifier Modeling

Activated sludge clarifiers serve several functions including clarification, solids
thickening and solids storage. Clarification is especially important because effluent
quality is related directly to the separation of the biological solids from the effluent
stream.

A common approach is to relate the settling properties to the sludge volume index
(SVI) and suspended solids concentration (Wahlberg and Keinarth, 1988; Takacs et
al., 1991). Much research on the hydraulics of clarifiers has been conducted in both

the field and laboratory by Price and Clements (1982), Ostendorf (1986),

14



McCorquodale er al. (1988), Godo and McCorquodale (1991), Bretscher er al. (1992)
and Ji et al. (1996). Two dimensional numerical modeling of the flow pattern and
sedimentation in clarifiers has made it possible to predict the effluent concentration of
suspended solids as well as the return sludge concentration from a wide range of
hydraulic conditions (Iman et al.. 1983: Abdel-Gawad and McCorquodale, 1984:
Celik et al.. 1985; Devantier and Larock. 1986: Devantier and Larock, 1987;
McCorquodale et al., 1991a: Zhou and McCorquodale, 1992a; Zhou and

McCorquodale, 1992b; Ji et al., 1996).

Activated Sludge Process Optimization

Influent

Because wastewaters of all types are encountered in the plant’s influent, in most cases
it 1s necessary to characterise them by their impact on the plant processes. Typically
pH, BOD, COD, TSS, and VSS are measured to assess influent strength. Phosphorus,
nitrogeﬁ, and alkalinity may also be measured to ensure that nutrients are present in
the proper amounts. Other substances such as iron (necessary in trace amounts as a
nutrient) or toxic organic materials are often overlooked until a problem is apparent
(Task Force on activated sludge, 1987). While milk wastes consist of multi-
component substrates a major fraction of the soluble component in the wastes can be
removed by enzymatic transfer mechanisms and converted to intracellular bio-storage
compounds. Typical soluble substrate removal by enzymatic mechanisms is shown in

Figures 3 and 4 (Goronszy, 1990)

15



Figure 3. Figure 4.

Floc-load soluble Enzymatic Respiration
subetrate removal

Soluble Substrate

00 e Ramoval
ASC
s 4
2% s §
2 e wa ] -
z e ! @ Soluble
: § 0 ! substrate
g @ ' | I Concaninmod |
b 3 250
2 150 3
5 %
= E £ 200 14
= o E
E g 1o E 150
£ @ @
# § 10
50
2 %
04 0 s
[}

Floc-loading has been shown to be effective to describe the prevention of filamentous
sludge bulking for nutrient-balanced, readily degradable, carbohydrate-type
wastewater under conditions simulating a compartmentalized fed-batch reactor
(Goronszy, 1990).

Food to microorganism ratio is a key variable for process control. Low food to
microorganism ratios (BOD < 0.2) indicate a system in which the microorganisms are
food limited and therefore exist in an endogenous respiration state. Cells that die and
deteriorate provide food for the remaining microorganisms. At high food to
microorganism ratios (BOD > 0.5), the microorganisms are undergoing rapid growth
and reproduction because of the abundance of food. Rapidly growing and
reproducing bacteria do not flocculate or settle rapidly. Typically a maximum F/M
ratio of 0.18 to 0.25 should apply for industrial wastewaters, however the design
should provide for between 0.15 and 0.5 day-1. Refinery plants often maintain F/M

(COD) ratios below 0.2 to control minimum sludge age and to provide reserve



biological oxidation capacity for sudden increases in load, such as from spills (Capps

et al., 1995).

Aeration basin

Dissolved Oxygen

The dissolved oxygen concentration in the aeration tank must be sufficient to sustain
at ALL times the desirable microorganisms in the aeration tank, clarifier, and return
activated sludge lines back to the aeration tank. When oxygen is limited, the growth
of filamentous microorganisms may predominate and the settlabilty and quality of the
activated sludge may be poor. On the other hand, over-aeration can create excess
turbulence and may result in the breakup of the biological floc and waste energy (poor
settling and/or high effluent solids). The dissolved oxygen levels should normally be
maintained at about 1.5 to 4 mg/l in the aeration tank for adequate microorganism
activity (Task Force on activated sludge, 1987).

Good sampling procedures for mixed liquor suspended solids concentrations are
essential. Mixed liquor samples must be taken using consistent technique, grab

samples at consistent times and locations (Task Force on Activated Sludge, 1987).

Nutrient requirements

With nitrogen limiting conditions, the amount of cellular material synthesised per unit
of organic matter removed increases due to the accumulation of polysaccharide,

restricts the rate of BOD removal, and stimulates filamentous growth that can lead to

17



poor floc formation and bulking problems. Nitrogen is available to the biomass as
ammonium (NH,") and nitrate (NO;"). Ammonia is preferred as the organic removal
rate is substantially higher than with nitrate (nitrate needs to be reduced to ammonia
first). When organic nitrogen is present in the wastewater as protein or amino acid, it
must first be biologically hydrolysed to release ammonium (Eckenfelder and Grau,
1992).

In order for the biomass to assimilate phosphorus it must be in the form of soluble
orthophosphate (PO,). Complex and inorganically bound phosphorus must first be
bio-hydrolysed to orthophosphate to be available to the biomass.

The ratio of BODs to nitrogen, phosphorus and iron changes with sludge age. Higher
sludge ages produce less sludge and result in lower nitrogen and phosphorus
requirements. Nitrogen and phosphorus must be available in the BOD:N:P ratio of
100:(3-5):1 for complete BOD removal.  Where the COD test is used, the ratio of
COD concentration to nitrogen concentration (with nitrogen added as ammonium ion)
of 25/1 to 20/1 is needed to ensure that carbon is the nutrient that limits the growth
rate (Géudy and Gaudy, 1984). TKN should be used as the measure of nitrogen. If
nitrification is occurring ammonia residuals will be low which could lead to large
increases in nitrogen feed rates for purposes other than as a nutrient.

Goronszy (1990) showed the importance of nitrogen availability for the maintenance
of balanced biological growth. He demonstrated that an effluent ammonia nitrogen
concentration of around two mg/l was enough to prevent sludge bulking at the studied
facility. Eckenfelder (1989) stated that all the minor elements essential for organic
matter metabolism are usually present in sufficient quantities in carrier waters, except

process water generated from deionised water where iron and other nutrients may be

18



deficient. Trace elements are required in the following quantities: Mn 10x10°, Cu
14.6x107, Zn 16x10™°, Mo 43x10™. Se 14x10™"%, Mg 30x10™, Co 13x10~, Ca 62x10™,
Na 5x10™, K 45x10™. Fe 12x107, CO; 27x10™.

The operation of activated sludge facilities treating dairy wastes under high organic
loads (in excess of 2.000 mg/l BOD) has been reported to affect the ability of the
biomass to use amino acids as a nitrogen source. which can impact on process
performance through sludge bulking.

If nutrients are not available then they must be added. Commonly used forms of
nitrogen include urea and anhydrous ammonia. Phosphoric acid and trisodium
phosphate are often used as a source of phosphorus. Ferric chloride is used to add
iron. Another option is a liquid fertilizer that contains both nitrogen and phosphorus.
One way to determine if sufficient nutrients have been added is to measure the
residuals in the aeration basin effluent (ortho-P (PO4'), ammonia and nitrate)

(Marshall, 1992, Task Force on Activated sludge, 1987).